
_J L 

Monterey Blower Accessory 

MODEL 2901 
" Reference Description Part Number Number 

1 Screw -#8Ax 3/8 (8) *** 
2 BfbwerGrille 9C99 

3 s·crew - #8Ax 3/8 (8) *** 
4 Screw- #10 x Y2 *** 
5 Toggle Switch P32©911A 

6 Wire Bridle ?320912 
' 

7 Flat Wasner - #10-31 (2) *** 
8 Machine Nut - #8-32 wNvasher ,(2) *** 
9 Blower Body 9C102 

10 Motor Mount Grommet (2) P321078 

11 Strain Rellef Bushina *** 
12 Fan Switch P323097 

13 Screw - #8-18 X. 112'' *** 
14 Motor P320905 

15 Fan Blade P320907 

16 Orifice Plate 9012-1 

17 JuncUon Box Cover 913161 

MODEL2907 
Reference 

Descrjption Part Number Number 

1 Blower Grille 9C99 

2 Orifice Plate 98246 

3 W1re Assemblies 98248 

4 Blower and Motor P323076 

5 Heat Sensor Wire Assembly P320912 

6 Junction Box Cover 9A483 

7 Fan Switch P323080 

8 Blower Body 98249 

9 Heat Sensor Switch P323097 

7 



_J L 

Direct-Vent Wall Furnace 
Model Numbers: 1403821, 1.413821, 1433821 , 1453821 , 1403822, 1413822, 1433822, 1453822 

CABINET PARTS 

1403821 1403822 
Reference Description 1413821 1413822 
Number 1433821 1433822 

1453821 1453822 
1 Face Panel 4309 4309 
2 Combustion Chamber Shield 8A72 8A72 
3 Combustion Chamber 8877 8877 
4 Flue Tube Gasket (2 Required) P147001 P147001 
5 Inner Casing 8862 8862 
6 Air Inlet Gasket P147000 P147000 
7 Air Inlet Shield (Standard Maxlmum 9" Thick Wall) 6C54-1 6C54-1 
8 Vent Cao 9306 9306 
9 Air Inlet Collar (Standard Maxlmum 9" Thick Wall) 6C60 6C60 

10 Flue Extension (Standard Maximum 9' Thick Wall)· 6A193 6A193 
11 Mountlng S1;>acer Plate 8864 8864 
12 Air Inlet Gasket P121800 P121800 

9 



_J L 

Direct-Vent Wall Furnace 
Model Numbers: 2203831, 2213831, 2233831, 2253831, 2203822, 2213822, 223382i, 2253822 

CABINET PARTS 

2203821 2203822 

Ref erence Description 2213821 2213822 
2233821 2233822 

Number 2253821 2253822 
1 Face Panel 4313 4313 
2 Combustion Chamber Shield 6B149 6B149 
3 Flue Tube Gasket /2 Reauiredl P147001 P147001 

4 
Flue Extension (Standard Maximum 9" 

8A51 8A51 Thick Wall) 
5 Air Inlet Gasket P147000 P147000 

6 Air Inlet Collar (Standard Maximum 9" 
6C60 6C60 Thick Wall\ 

7 Mountina Spacer Plate 6C66 6C66 

8 
Air Inlet Shield (Standard Maximum 9" 6C54-1 6C54-1 

Thick Wall) 
9 Vent Cap 9306 9306 
10 Inner Casing 6020 6020 
11 Air Inlet Gasket /2 Reauiredl P121800 P121800 
12 Combustion Chamber 6304 6304 
13 Lea Cover Plate 6B25 6B25 
14 Bottom Heat Shield - -

11 


